HPD Post Driver spare parts list
Serial No. 10467-13109

Fig. 1

Part No. Description

- not sold separately
2 9012564 | Top handle 1
3 8712573 | Top cover 1
4 7722412 | Rubber grommet 1
° 5 7611282 | Screw M8x16 4
6 8212731 | Trigger lever 1
B 7 | 8612728 |Threaded rod 2

=5 Loctite 638

8 9012730 |Handle (435.5 mm) 2

- not sold separately
= 11 7621027 | Nut M10 2
22 | 8212589 | Guide bushing 4

Incl. In part No. 9012730




HPD Post Driver spare parts list
Serial No. 10467-13109

Fig. 2

Pos. | Part No. Description

1 8212588 | Handle plate left 1

2 8212557 | Top plate 1

3 8212566 |Handle plate right 1

4 7631395 | Screw M8x14 2
Loctite 243

5 7611634 | Screw M8x20 1

6 7612558 | Screw M10x35 4
Loctite 243 - 80 Nm

7 8212559 | Trigger bracket 1

8 8212561 | Distance bushing 1

9 8212560 | Trigger plate 1

10 | 7621171 |Washer M8 1

11 | 7621010 |Lock nut M8 1




HPD Post Driver spare parts list
Serial No. 10467-13109

Fig. 3

® EREEBEEDEE

Pos. Part No. Description Pcs.
- 4141358 1/2" tailhose-set 0.3 m 1
- 7401141 Q.R. coupling 1/2" BSP male 1
- 7401142 Q.R. coupling 1/2" BSP female 1
1 8212123 Striking piston 1
2 7511247 O-ring 82x2 1
3 7611244 Screw M10x70 4

Tighten crosswise 20-40-80 Nm
4 9012130 Cylinder 1
5 7511232 Seal 832/g40x6 1
6 8211223 Supporting washer 832.7x45x2.5 1
7 7611229 Retaining ring 1
8 7511234 Rod wiper 1
9 7611230 Spring ring 1
10 7511246 O-ring 88x2 1
11 8211228 Sleeve 1
12 7511248 O-ring 20x2 2
13 8211200 Spool HH23/HH25 30 I.p.m. 1
14 7521013 Seal 1
15 8211226 Seal housing 1
16 7521014 Seal 1
17 8211251 Washer 1
18 7611252 Crinkled spring washer 23.8x17.3x0.3 1
20 9011750 Trigger piston complete 1
22 8611249 Compression spring 1.25x12.5x62.5 1
23 8611255 Screw M8 f/lock nut 1
24 7511254 Seal ring M8 1
25 7611253 Ball g5 mm 1
26 7421063 Fitting 1/2"x1/2" BSP 2
Only for tail-hoses with female thread
27 7521072 Seal ring 1/2" 2
28 8212121 Valve housing 1
29 7711091 Diaphragm 1
30 8211216 Accumulator cover 1
31 7511268 Seal ring M5 1
32 8611269 Screw M5 f/accumulator 1
Loctite 243
33 8211256 Plug 1
34 7621037 Pipe plug 1/8" 4
Loctite 542
41 7511300 O-ring 17x1.5 1
42 8211227 Distance piece 1
- 9011379 Seal kit 1




HPD Post Driver spare parts list
Serial No. 10467-13109

Fig. 4

Pos. Part No. Description

1 8212572 | Nose part 1
7611238 | Screw M10x50
Loctite 243 - 40 Nm
7621330 | Screw M12x35
7631990 |Lock nut M12
8212568 | Anvil

8212569 | Bushing

7612571 | Retaining ring 80x4

N
N

~N|o o |w
PRk NN




